Gasoline Vehicle

ACCELERATOR - ALL CABLES

o}
<
)
)
]
S
@
=
]
@
e]
=
[%]
=
'
-

Service Parts Manual

Page A-1



Gasoline Vehicle

N

ACCELERATOR - ALL CABLES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTy.
1 72717-G01 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) ......voeeeeereereeeseeneeesene 1
2
3 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) ......coo..... 1
4 27844-GO1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) ............... 1
5 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..vvveeereeeseneeesseeeeesses e seenesesseneseseenee 6
6 27512-G01 ACCELERATOR PEDAL PAD........cooveororeeeoseeeeeseeseereesenesesserereenen 1
7 * ACCELERATOR PEDAL ......oonrveoeeeeeeeseeeeeeseseeeesesseeseeseesseneseseenenessenees 1
8 17838-G1 NYLON BUSHING .......vcooeeeeeeeeeeeseseeeeseeseeesseseseeseseseseseeesses e seesesesesnesessenees 3
9 74432-GO1 PEDAL PIVOT PIN ..o eeeeeoeeseseseseeeseseeeeesseeesesessenesesseneeenens 1
10 | 12084-G6 PUSH NUT, 9/32" ...oeeooeeeeeeeeeoeeesereseeeseeseeeseeseeeseesesesseesessesesesseseseeseneseenes 1
1 10386-G3 CLEVIS PIN, 5/168" X 1" LG errveeeeeeeeeeeeeeeeeseeeeeseseesseeseseseeseseeessesesesessesessenees 1
12 | 17255-G1 TEFLON WASHER, 5/16" ....eveeeeeeeeeseeeesesseeesseseesseeeeseeesessesessseesesseeesssnenes 1
13 | 10387-G3 COTTER PIN, 3/32" X 3/4" LGi.veooeoeeeeveeseseeeeeeveseeeeveesesesersesseeeeseseesesssnenes 1
14
15
16 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) ...ovveeeeeeeeeeeeeeeeeeeeeeeseseeeesese e seeeeseseenesessenee 1
17 | 00532-G4 LOCK NUT, 5/16 = 24....cooeeeoeeveeseeeeoeeeeveoeeseseneeseseseseseeesseeeseseesenesesseneeenens 2
18 | 72072-God ACCELERATOR ROD.......oovveroeeeoreereresesseoeeeseeseesseseesesesessesesesseseseeesssrenes 1
19 | 17677-G2 SPRING RETAINER ........oveeeeeeeeeeeeeeeseeeeeeseesessssesssesseseeeessse e seesesesessesessenees 1
20 | 73046-GO1 COMPRESSION SPRING.......ovcoeeeeeeeeeeeseseeeeseeeeseseeeeeseseseseesessesesesseeesssnenes 1
21 17979-G1 ACCELERATOR ROD BUSHING ........oeoeeveeereveeereerereesesereesesessesereseesessenens 1
22 | 17877-G1 SPRING RETAINER ... voeoeeeeoeeeeeeereveoeesereesesesessesesesessseesesessesesessenessenens 1
23
24
25 | 72716-Go1 MICRO SWITCH CAM ... eeeeeoeesesereseseseseseees e seeseresesseneeenen 1
26 | 00487-G3 SETSCREW, 1/4 = 20 X 3/8" LGi..urvveoeeveeeerereeeeeveeseseseeseseeeeseseeseresesseneseenens 1
27 | 00550-G4 LOCK NUT, 5/16 = 24 seeeeeeseeseeeseeseessesesesese s see e seeseseseeneneesenens 1
28 | 25853-G03 PEDAL BOX AND COVER.......eeeoerveeeeeeveeeeseseeeeseseseeseseeeessseeeseesesesesnesessenens 1
29 | 01051-GO1 SCREW, #8 = 16 X 1/2" LGi.eorreveeneeveoeeeeveoeerereesesesesseseseesessseesesesseresessenessenens 4
30 | 00684-G6 SCREW, #8 = 32 X B/4" LGi.corrvveoeeeeeeeeeeveeerereesesesesseseseesesseeesesessenesesseneseenens 4

Service Parts Manual



